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VIVOTEK INC.

6F, NO. 192, LIEN-CHENG RD.,
CHUNG HO, NEW TAIPEI CITY,
TAIWAN, R.O.C.

The following merchandise was submitted and identified by the vendor as:
Product Description: Network Camera
Style/ Item No.: FD8151V/ No.1

Quantity: Total 1 piece
Testing Period: Feb. 26, 2013

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Required:  (According to client’s test specification, please see following sheets in detail.)
1. Impact Test

Test Results: -PLEASE SEE ATTACHED SHEETS-

Signed for and on behalf of
SGS TAIWAN Ltd.
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o \ J]._):JI_'J'.'/x! A

Winson Tseng
Asst. Manager
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1. Impact Test:
Test Equipment:

Name Brand Model Serial No.

Impact Tester CHUN YEN — —

Lab Environmental Conditions:
Ambient temperature: 25 +3) C
Ambient humidity: (55 *+ 20) % RH

Test Method/ Specification:

Test method: Reference to IEC 62262 Edition 1.0: 2002--1K10
Sample condition: Operating (Execute photograph program)

Impact energy: 20 Joule

Mass: 5kag

Impact height: 40 cm

Test Position: Position 1~ Position 3(see photo 2)

No. of Impact: 3 impacts for position 1;

1 impact for position 2;
1 impact for position 3
Testing device: As shown in photo 3, 4

® Perform functional check after this test.
® Functional check: Connect the specimen with rated power and Notebook via RJ45 port then examine the photograph

function under Windows 7 Operating System.
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Reliability Laboratory

Specimen:
Style/ Item No.: FD8151V/ No.1

Quantity: Total 1 piece

Test Result:

Check Item

Functional Check
Style/ Item No.

FD8151V/ No.1 Normal
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Test Photos:

Position

1. Test Position

Mega-Pixel Network Camera

5. Functional Check

— — — The End of Test Report — — —
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